KYOSHO ULTIMA SC MANUAL PDF

User manual KYOSHO ULTIMA SC-R – MY PDF Read more about kyosho, ultima , manual, spare, screw and guide. If you are looking for the instruction manual: Radio-controlled (RC) model KYOSHO EP ULTIMA SC-R – you have come to the right place. On this page you can. Download and view instructions KYOSHO EP ULTIMA SC-R SP Radio-controlled (RC) model online. Click to go to download KYOSHO EP ULTIMA SC-R SP.

Author: Brakasa Gonos
Country: Peru
Language: English (Spanish)
Genre: Video
Published (Last): 26 November 2017
Pages: 210
PDF File Size: 5.17 Mb
ePub File Size: 11.31 Mb
ISBN: 770-5-14816-397-3
Downloads: 22373
Price: Free* [*Free Regsitration Required]
Uploader: Mor

The chassis itself uses lightweight, rigid aluminum that is further lightened by having milled out sections. Description Grease improves conduction of heat.

In an effort to better serve you, our reader, and ensure a rich and relevant experience please help us by completing this RC interest profile. To avoid causing irreparable damage, do NOT attempt any modifications. The front upper plate sx right above the steering assembly to protect it while making the front end flex free.

NEVER MISS THE LATEST

Step 11 in the manual has you put together the steering knuckle assembly. If part does not rotate, screw is too tight. Insert the shaft slowly. B 3x10mm 3x10mm 3 x 8mm 2 5 4 46 3 x 6mm Button Hex Screw 1 3 x 10mm Button Hex Screw 5 19 2 17 3x10mm 3x6mm 18 3 16 1 A 21 Screws which were semi tightened in Page22 First time builders should seek advice from modelers who have experience in assembling models.

  HSIC SPECIFICATION PDF

Some screws are extras. The rear upper camber links neatly snapped into place. Leave a Reply Cancel reply Your email address will not be published.

Home Brands Categories Search. When Step 3 is done, this is what you will have. Here side by side is a incomplete and completely assembled unit. This may lead to further trouble and unforeseen accidents! Apply instant glue CA glue, super glue. Bushings — Steel suspension bushings provide strength and endurance for aggressive driving and superior durability.

Paint the body shell from the inside using Kyosho spray colors. Twelve hardened steel balls are used in the differential. For details about manual, see the info below. Description No. For an indoor, higher traction clay track, you might want to install a solid servo horn for a more direct feel. Is this manual helpful? Quantity Some of the parts included are not available as spare parts. Parts Names Quantity No.

The smaller bags are clearly labeled and correspond to a step in the manual. C Bind the wires with strap. Submit your video here. For more information on the transmitter, kindly refer to the instruction kyoshi of the transmitter. I put a small drop of oil to lubricate the joint. The file is available in a few seconds as the connection speed of your internet.

  EL SOMBRERO MAGICO DE ROSARIO FERRE PDF

You are responsible for this model’s assembly and safe kyisho Should any parts be missing, contact the retail shop from whom the model was ,yosho. TP First, read this instruction manual and familiarise yourself with the model’s construction.

The shock body consists of three major components, a top cap, velvet coated threaded bodies, and a lower cartridge.

After taking a quick look through the box and browsing through the instruction manual, I was eager to build this very high-quality short-course truck for review in the November issue of RC Car Action.

KYOSHO | SUPPORT

Be sure that you’re operating on a unique frequency from any other RC vehicles in ultoma area. The front shock tower mounts to the upper plate while the rest of the pieces of the front bumper to complete it. Use stick-type or wheel-type transmitter, whichever suits you best. Assemble in the specified order.